



PACKING DETAILS			
S. NO.	SIZE	Pcs. / Box	Weight / Box
01	30x40 CM	9 Pcs.	21 Kg.

TEST REPORT NO. 21201208657			
S. NO.	TEST ITEM	TEST RESULTS	TEST METHOD
01	Water Absorption	Average : 8.5% /Maximum : 8.9%	GB/t3810.3-2006
02	Breaking Strength	5209N	GB/t3810.4-2006
03	Modulus Of Rupture	Average : 120Mpa / Maximum : 117Mpa	GB/t3810.4-2006
04	Thermal Shock Resistance	Fully resistant	GB/t3810.9-2006
05	Crazing Resistance	No craze	GB/t3810.11-2006
06	Resistance To Frost	No craze or peeling	GB/t3810.12-2006
07	Resistance To Low Concentrations Of Acids	GLA	GB/t3810.13-2006
08	Resistance To Household Chemicals And Swimming Pool Salts	GA	GB/t3810.13-2006
09	Resistance To Staining	Class 5	GB/t3810.14-2006